
□ Table of Contents

【Sewage Treatment Methods】

1

3

5

7

10

11

13

15

17

19

21

23

25

27

(1)    Membrane bio-reactor process

■Technical Summary

(12)  Vault Toilet

(13)  Night-soil Collection Equipment （Vacuum Pumping Truck）

(14)  Night-soil Treatment Facility

（anaerobic digestion system, aerobic digestion system,

standard denitrification treatment system）

(2)    Suspended solid method （standard activated sludge process）

(3)    Bio-film method(high-rate trickle filter process)

(4)    Wastewater Stabilization Pond

(5)    Untreated Discharge

(6)    Sewage Treatment Tank

(7)    Compost

(8)    Latrine for Night-soil Separation

(9)    Ground Treatment

(10)  Septic Tank （Decomposing Tank）

(11)  Pit Latrine



(1) Technical Name: Membrane bio-reactor process

Items

Water

Electricity

Treatment

targetPerformance

Initial cost

Running cost

Sewage

Treatment Flow

Others Space-saving design allows the upper area to be easily utilized.

Desity of activated sludge/MLSS in aeration zone is range of 8000 to 15000 mg/l.

Keep daily operation log

Special

maintenance

C
o
s
t

300 JPY per m
3 
including sludge treatment cost (e.g. :on experiment in Japan)

Rain water In the case of a combined sewer system, the amount equivalent to that on a sunny day

can be treated up to the secondary treatment, and the excess amount is discharged

after the initial treatment.

M
is

c
.D

ra
in

a
g

e
/R

a
in

 w
a

te
r

Miscellaneous

drainage

Accepted as part of sewage water.

T
e

c
h

n
ic

a
l 
p

e
rf

o
rm

a
n

c
e

Sludge

Treatment

Flow

Final

treatment・

Disposal

Sludge condensation process is not necessary because of operation within density of

range from 1.0 to 1.5 % of activated sludge

Small scaled equipment with a scale of under 3000m
3
 of treated water per day in

general. (e.g. : Japan)   BOD: 5mg/L or below, SS: 5mg/L or below

Backwashing of membrane modules

Treated water is discharged into rivers. Reusable for irrigation.

Sludge is disposed of in landfill sites. Reusable as compost or soil conditioners.

Daily

maintenance

Screen cleaning.

Check pumps and valves / Measure water quality of Discharge

Cycle time of backwashing depenses on membrane material.

Treated water can be recycled except for drinking.

A
p

p
lic

a
b

le
 c

o
n

d
it
io

n
s

Required

Required more than activated sludge processes to operate membrane equipment.

Suitable

locations

Places where water can be reused for industrial water, irregation, and eivironmental

ammenities. There must be a river nearby in which the treated water can be

discharged. Site procurement and consensus from the surrounding inhabitants must be

easy. Sites with an access aisle having good ground condition with few floods.

Points to

remember

Facilities are arranged on a plane; therefore, sites with bad ground conditions should

be avoided because the foundation costs will be high.

Initial Sedimentation Pond → Aeration Tank→ Membrane Equipment

Contents

S
u

m
m

a
ry

Technical

features

The MBR process is a suspended growth activated sludge system that utilises

microporous membranes for solid/liquid separation in lieu of secondary clarifiers.

Merits

Example

countries

Japan and many countries over the world

Improved Water Quality

Option for Wastewater Reuse

Reduces Plant Space Requirements

Fewer Operational Problems

Less costly due to smaller scale of plants than the suspended soil method

Service life Civil Engineering: 50 years, Machinery and Electricity: 15years, Membrane Module:

5years (e.g. : Japan)



Example of Conventional Activated Sludge 

Example of Membrane Bioreactor Process 



(2) Technical Name: Suspended solid method (standard activated sludge process)

Items

Water

Electricity

Performance

Service life

Rain water In the case of a combined sewer system, the amount equivalent to that on a sunny day can be

treated up to the secondary treatment, and the excess amount is discharged after the initial

treatment.

Treatment

target

S
u

m
m

a
ry

Technical

features

Removal of organic substances using activated sludge (mass of microorganisms)

floating in the reactor tank.

Example

countries
In Japan, 72% of the treatment plants exceeding 10000m

3
/day capacity utilize the

standard activated sludge process, and 68% of those with less than 10,000 m
3
/day

capacity utilize the oxidation ditch process.

Suitable

locations

Points to

remember

Facilities are arranged on a plane; therefore, sites with bad ground conditions should

be avoided because the foundation costs will be high.

Special

maintenance

Middle/Large scaled equipment with a scale of over 10000m
3
 of treated water. (e.g. :

Japan)

Daily

maintenance

T
e

c
h

n
ic

a
l 
p

e
rf

o
rm

a
n

c
e

Initial cost

Running cost

M
is

c
.D

ra
in

a
g

e

/R
a

in
 w

a
te

r

Others

Merits

A
p

p
lic

a
b

le
 c

o
n

d
it
io

n
s

SludgeTreatm

ent Flow

Final

treatment・

Disposal

C
o
s
t

Screen cleaning. Check pumps and valves / Measure water quality of Sedimentation

Pond

Required to operate equipment such as pumps, blowers, valves etc.

Sludge Condensation Tank→ Digestion Tank→ Sun-drying Bed

(In Japan, incineration is more common than sun-drying)

Places where water can flow naturally by gravity. There must be a river nearby in which

the treated water can be discharged. Site procurement and consensus from the

surrounding inhabitants must be easy. Sites with an access aisle having good ground

condition with few floods.

Contents

Quality of the treated water is stabilized. Less space required.

Required

Reduction of annoying odors.

Space-saving design allows the upper area to be easily utilized.

Keep daily operation log

26 billion JPY for those with a scale of 100,000m
3
/day (e.g. : Japan)

(Sludge treatment includes condensation and dehydration)

<Facility Tour available at>

・Nijino Gesuidoukan in Ariake Koto Ward, Tokyo    http://www.nijinogesuidoukan.jp

Based on the density of MLSS, perform desludging or adjust the amount of return

sludge.

<List of Tokyo Water Reclamation Centers which accept visitors>

http://www.gesui.metro.tokyo.jp/odekake/sise_list.htm

・ Mikawashima Water Reclamation Center(Exhibit pictures showing the transition of

sewage treatment plants)・Ariake Water Reclamation Center(state of the art facility)

<Sewer Culvert Tour>

・ Mizuno Yakata in Kuramae Taito Ward, Tokyo
http://www.gesui.metro.tokyo.jp/odekake/s_kuramae.htm

(Sludge treatment includes condensation and dehydration)

Miscellaneous

drainage

Accepted as part of sewage water.

Sewage

Treatment Flow
Initial Sedimentation Pond→ Aeration Tank→ Final Sedimentation Pond→ Contacting

Tank

Civil Engineering: 50 years, Machinery and Electricity: 15years(e.g. : Japan)

830 million JPY per year for those with a scale of 100,000m
3
/day(e.g. : Japan)

BOD: 15mg/L or below, SS: 40mg/L or below

Treated water can be recycled except for drinking.

Treated water is discharged into rivers. Reusable for irrigation.

Sludge is disposed of in landfill sites. Reusable as compost or soil conditioners.

http://www.gesui.metro.tokyo.jp/odekake/s_kuramae.htm


1 11

2 12

3 13

4 14

5 15

6 16

7 17

8 18

9 19

10 20

Abukuma River Grit Chamber Pump・
BlowerReactor tank Chlorination Device

Initial Sedimentaion

Pond

Private Power

GenerationAdministration office Drainage Canal

Sludge treatment

building

Outlet

Sludge Concentration

Tank

Chlorine Contacting

TankOutlet Final Sedimentation

PondOutlet Pipe Inlet Beam

Distribution

Oxydation Ditch

Final Sedimentation

PondInlet Pipe

Figure T-1  Sample Configuration of Standard Activated Sludge System(upper) 
and Oxidation Ditch System(lower) 
Reference: “Sewage Facilities Planning・Design Manual and Description-post edition, 2001” 

Japan Sewage Works Association 



Items

Example

countries

Water

Performance

Service life

Running cost

Suitable

locations

Misc.

Drainage

Treatable as part of sewage water.

Rain water

IIn the case of a combined sewer system, the amount equivalent to that on a sunny day

can be treated up to the secondary treatment, and the excess amount is discharged

after the initial treatment.

Others <Facility Tour available at>

Jonan Water Reclamation Center in Takasaki

Yuzawa Water Quality Management Center in Shibukawa

Monokikizawa Water Quality Management Center in Shibukawa etc.

Initial cost Less costly than the standard activated sludge process.

Civil engineering: 50 years, Machinery and Electricity: 15years

Less costly than standard activated sludge process

M
is

c
.D

ra
in

a
g
e
/

R
a
in

 w
a
te

r
T

e
c
h

n
ic

a
l 
p

e
rf

o
rm

a
n

c
e

Sewage

Treatment

Flow

Sludge Condensation Tank→ Digestion Tank→ Sun-drying Bed

Treatment

target

No limitations

Treated water can be recycled except for drinking.

Keep daily operation log

C
o
s
t

Special

maintenance

A
p

p
lic

a
b

le
 c

o
n

d
it
io

n
s Electricity Rotary sprinkler rotates spraying sewage water when a hydraulic head pressure of 50

to 100cm is applied.

Same as that of the standard activated sludge process.

Points to

remember

Due to concerns of odor or flies, it is preferred to be located away from urban

areas.(can be reduced by circulating treated water)

Water levels vary greatly from facility to facility compared to those using the standard

activated sludge process.

Sludge

Treatment

Flow

BOD: 60mg/L or below, SS: 120mg/L or below

Daily

maintenance

S
u

m
m

a
ry

Technical

features

Removing organic substances by using the bio-film on the surface of a filter made from

crushed stone.

Merits Maintenance is easier and is more flexible to fluctuations when compared to the

standard activated sludge process. Odor is a concern.

Japan(Many were constructed before the 40th year of the Showa Era.)

Screen cleaning

Check pumps and valves

Measure water quality

Check the rotary sprinkler

Treated water is reusable for irregation.

Sludge is disposed of in landfill sites.

Initial Sedimentation Pond → Trickle Filter → Final Sedimentation Pond → Contiguous

Tank

Contents

Required

(3)  Technical Name: Bio-film method(high-rate trickle filter process)

Final

treatment・

Disposal



Figure T-2 Trickle Filter process

             Source: “Operation of Municipal Wastewater Treatment Plants Volume II: Liquid Processes – Sixth Edition”,

 Water Environmental Federation (WEF) 



Items

Appl

icabl

Water

Performance

Service life

Running cost

Example

countries

S
u

m
m

a
ry

(4) Technical Name: Wastewater Stabilization Pond

Special

maintenance

Although it requires a large area, power is not needed when using natural processes.

Technical

features

The easiest treatment method utilizing natural processes.

Merits

There are no examples in Japan, but it is employed in many countries.

Contents

Treated water can be recycled for irrigation.

Sludge is concentrated, digested, sun-dried and disposed of as landfill.

Basically power is not required within treatment plants, but pumps are required in some

cases for discharging.

BOD removal rate: 94%, removal rate of fecal coliform bacterium: 99.95%

Sewage

Treatment

Flow

Not required

Electricity

Points to

remember

Due to the odor, it is preferred that Anaerobic Ponds to be located 1000m away, and

Facultative Ponds 500m away from the residential area.

C
o
s
t

T
e

c
h

n
ic

a
l 
p

e
rf

o
rm

a
n

c
e

There are various combinations of Anaerobic Ponds→ Facultative Ponds→ Maturation

Ponds

Sludge

Treatment

Flow

Daily sludge treatment is not necessary, but desludging is required once every 5 to 10

years.

Not suitable for treating large amounts of sewage water because it requires bigger

space.

----

Suitable

locations

Largest area is required among the treatment methods.

In rapidly urbanized areas, it is preferred to arrange sites for construction well in

advance because site procurement will become harder along with the surging land

prices.

Irregularly shaped sites can be modified by the shape of the ponds.